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LEI MEI ACRYLIC (DONGGUAN) CO., LTD.

TANG XIA DISTRICT, DONGGUAN CITY,
GUANGDONG PROVINCE, CHINA

The following sample was submitted and identified on behalf of the client as PT BRAND ACRYLIC SHEET.

SGS Job No. : 2734881

Style / Item No. : PTO00

Manufacturer : LEI MEI ACRYLIC (DONGGUAN) CO., LTD.

Country of Origin ; CHINA

Sample Receiving Date : JUN 11 2008

Testing Period : JUN 11 -18 2008

Test Requested :  To determine the total lead and cadmium content for compliance with US California

Proposition 65.

Test Method ©  Acid digestion, and then analyzed by Atomic Absorption Spectrometry or
Inductively Coupled Argon Plasma — Atomic Emission Spectrometry.

Test Results : Please refer to the next page.

Conclusion . When tested as specified, the total lead and cadmium content of the submitted
sample comply with the test requirement according to US California Proposition 65.

Signed for and on behalf of
SGS Hopg, Kong Ltd.

Wong Tak Ming, William
Senior Operations Manager
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Test Results

Recommended Maximum

Test item Test Result (%) Permissible Limit (%)
1

Total Lead content ND 0.02

Total Cadmium content ND 0.08

Sample description :
1. Transparent Plastic

Note : 1) ND = Not Detected
2) Detection Limit = 0.005%
3) % = percentage of weight by weight
4) The maximum permissible limits are quoted from requirement as stated by Superior Court of
the State of California — County of San Francisco Case No. CGC-05-440811.

*** End of Report ***
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